\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

Operation & Maintenance Manual
Arsenic Water Treatment Plant (AsWTP)

Prepared by:
Agnico Eagle Mines Limited — Meadowbank Division — Whale Tail Pit Project



\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

EXECUTIVE SUMMARY

Agnico Eagle has prepared the following document which summarizes the operational and
maintenance procedures to be followed at the Arsenic Water Treatment Plant (AsWTP).

This report documents the stand alone Operation & Maintenance Manual — Arsenic Water Treatment
Plant, includes the following requirements:

e The manual was prepared in accordance with the “Guidelines for the Preparation of an
Operation and Maintenance Manual for Sewage and Solid Waste Disposal Facilities in the
Northwest Territories, 1996”, and adapted for the use of a mechanical contact water treatment
facility;

e The manual includes contingency measures in the event of a plant malfunction; and

e The manual includes sludge management procedures.



N

AGNICO EAGLE

IMPLEMENTATION SCHEDULE

This Plan will be implemented upon Board approval and subject to any modifications proposed by the

NWB as a result of the review and approval process.

DISTRIBUTION LIST

Agnico Eagle Internal:

Process Plant Superintendent

Process Plant General Foreman

Energy & Infrastructures Services Superintendent
Energy & Infrastructures Services General Foreman
Environmental Superintendent

Environmental Senior Coordinator

Environmental Compliance Counselor

Water Treatment Plant Operator

Operation & Maintenance Manual
Arsenic Water Treatment Plant

November 2018



\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

DOCUMENT CONTROL

Version | Date (YMD) | Section | Page Revision

1 2018/11/23 Operation and Maintenance Manual

= Signature numérique
Blandine aesiandne

Arseneault

Arsen @48 DN:cn=Blandine

Arseneault

Prepared By: ﬁﬁ—" Date : 2018.11.23
dine Arsenedifit26:30 -05'00'

Project Manager, Environment
Signature

Thoma numérique de
Thomas Genty
Date : 2018.11.22

S Geljt 16:27:06 -05'00"

Thomas Ganty

Water treatment Speecialist

Israel Gagnon
Mechanica¥fEng.

L]
AI al n Signature numeérique
de Alain Parent

DN : cn=Alain Parent

Approved by:
maruq proizct Construction Manager




\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

TABLE OF CONTENTS

1 INTRODUGCTION .....coiiiiieiiiire s ieesr e sssss s sssss s s sse e s s sms e s s sme e s e esmn e s sseamn e s ssamn e e snnmnessnnannesnnns 7
1.1 PUIDOSE ..ttt oot e ettt e e e e e e et e e e e e e e e e e nnaeeeeaaeeeaannnaneeaeeaaanneees 7
1.2 Brief Description of the ProjeCt..........ccoiiiiiiiiiii et 7
1.3 Contact INFOrMEALION ...ttt e et e e e e e e aneeeas 10
[ Y 0 | o N 1] 11
2.1 As water Treatment Plant (ASWTP) ...ttt a e e e 11
21.1 Process summary for summer operation .............cooiiiiiiiiiiii i 11
21.2 Process deSCriPiON. ... ... it 14
213 Process summary for winter operation ... 16
214 Sludge Management Strategy ......cceeeeiireoii e 16
21.5 Service Water SYSTEIM ... 19
21.6 REAGENTS ... 19
21.7 L070] 1o - SRR 20
3 OPERATION AND MAINTENANCE........ccccoeiiiererenererssseresssssnessssssme e s s s ssmsessssmsesssssmsesasssnns 22
3.1 PUMDING e 22
3.2 REAGENT MIUXING ..ottt e bt e e aab e e s aab e e s et e e e s areeeeaas 22
3.3 L0721 o) 410 To = T PO PR TR 22
3.4 Effluent QUality CONTIOL ... ..ot e e e e et e e e antee e 22
3.5 Troubleshooting and Maintenance ProCeAUIES...........uuuuiiiiiiiiiiiiiieiiieiieeieeeeeeeeeeeeeeeeeeeeeeeeeeerenes 23
3.6 CTeo] o I (C=T=T o] o T PSPPSRI 24
3.7 Safety Procedures FOr OPerators............oiuiiiiiiiii it 24
3.8 Controlling ACCESS t0 the ASWTP ....eeiiiieiieeee e e e e re e e 24
4 EMERGENCY RESPONSE ..ot ss s s s sn s s s s s mn e 25
4.1 = USSR 25
4.2 S o1 RO 25
4.3 Plant MalfUNCHION ........oeiiiiiie ettt ettt e e e enb e e e st e e e s anbeeeeanteeeeeas 25



\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

LIST OF FIGURES

Figure 1 — Location Of ASWTP ...t 8
Figure 2 — General Arrangement of ASWTP ..o s 9
Figure 3 — Flowsheet of ASWTP — As Removal REACtOr.........c..coiiiiiiiiiiii e 12
Figure 4 — Flowsheet of ASWTP — ACHFIO .......cooueiiiiiie e 13
FIgure 5 — ACHIO PrOCESS.....coo it 15
Figure 6 — ASWTP SIUAGE TaANK .....uuiiiieiiiiiiiiie et e e e e e e e e e e e e e e e e e e e e e enareeeaeas 17
FIQUIE 7 — CNTIITUGE ... it e e e e et e e e e e e e e e e e e e e e e s s e ass b e e eeeeeesnsrnrneeeeas 18
LIST OF APPENDICES

Appendix A: MSDS Sheets
Appendix B: Drawings
Appendix C: Veolia Operations Manual



\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

1 INTRODUCTION

1.1 PURPOSE

This Arsenic Water Treatment Plant (AsSWTP) Operation and Maintenance Manual (OMM) for the
Whale Tail Gold Project (the Project) has been prepared based on the “Guidelines for the Preparation
of an Operation and Maintenance Manual for Sewage and Solid Waste Disposal Facilities in the
Northwest Territories, 1996, prepared by the Department of Municipal and Community Affairs, NWT”.
The OMM has been adapted for the use of a mechanical contact water treatment facility.

This manual is a component of the Whale Tail Environmental Management System. The objectives of
this plan are summarized as follows:

1. To define the location, design and operating procedures to be used in the treatment of contact
water generated at the Project; and
2. To provide monitoring requirements for the AsWTP.

The AsWTP purpose is to treat water from the attenuation pond.
1.2 BRIEF DESCRIPTION OF THE PROJECT

Agnico Eagle Mines Limited—Meadowbank Division (Agnico Eagle) is developing Whale Tail Pit and
Haul Road Project, on a satellite deposit located on the Amaruq property, to extend mine operations
and milling at Meadowbank Mine. The proposed open-pit mine, mined by the truck-and-shovel
operation, will produce 19 M tons of ore grading at 3.68 g/t for a total of 2.1 M ounces from 2019 to
2025.

The Amaruq Mineral Deposit is considered to be an extension of the currently operating Meadowbank
mine and most positions will be filled by Meadowbank employees. A conventional open pit mining
operation is forecasted on the Whale Tail deposit. Access to the site is via a 64-kilometre road from
Meadowbank mine. On-site facilities will include a power plant, maintenance facilities, tank farm for fuel
storage, Arsenic water treatment plant (AsWTP), sewage treatment plant, drinking water treatment
plant, as well as accommodation and kitchen facilities for approximately 400 people.

The global concept for water treatment at Amaruq is based on the reuse of the two Actiflo® from
Meadowbank. Actiflo® is designed to treat mainly suspended solids (TSS). In Amarugq, it is expected
to have arsenic (As) in the surface water due to the leachability of the rock. Therefore, the Actiflo® will
be integrated into a treatment chain able to remove As to acceptable levels.

Figures 1 and 2 illustrate the location and general arrangement of the ASWTP.



Operation & Maintenance Manual
Arsenic Water Treatment Plant

November 2018

3 oy

\ ﬁu AN
!

JSTORM WATER "

YR =5

5]
Figure 1 — Location of ASWTP



dLMSYV 10 Juswabueuy |essuan — Z ainbiy4

dnnd ais_ WOUAYTHE
AT NI T HANAT0G INCINT
FLI-OLE—CEE—15 COMD TS _SIE-CLE-EhE— 18 Fomd T35 - LiZ-0uzgh0-1D oMo =35 —1
P 5 I EEN0E ANCINY | 31 EANI0d TINDINY T-0cz—c8a-19 ~oMa 35_ 73NN (w005 LS Hobh
T " - TN TR Ao
_ = L1Z-0iE—76EG— 19 'Oe0 TS T LT I 3 | ZZ-DiE—FES—19 "OMO HE a.t..fwm“ﬂ_ux.__._ Lswm
| E— 14 . 773NN il calvaul e e TN Al TokkeE .
I T i | 1 @50 own ] -
: L T—annd waw 3nas
/53 MEHRLND
7 & ouw
7 i O e . P g ¥
! Lwvingmon | ScMid SNKEIS ~—Hl aL/EL
¥ \.do,.‘_ycmu — Ry N
WELSLS DISOD . ; e —— -
NOLLYev el LWFINSVOD 2 IRl = = |
! : { |BLE0LEEES— 1 OWD 5
| N Ivnaves "
{ / SE—GiE-EHI=iE - I R —
fa ] oM T35 Iw0 IOTE i —_— —
\ / T azz-nuz—tee-15_ ) i
annd ais ois swisoa a2 0 335 3NN 3sans SEZ—[UT—CRI—19 YoM TS
%105 ISV WOOE SUSTYD e TR — I v \
TOMO 335 3NN F0aME NN R e

L0LO LND

(20 s)

2% BndeEs

BEL-OLE—THS— 19 _..—__
oM T35 340 AL

QIS DNISOD
AN INOLLYD

[raTte T
HERDE DINOLLYD

CRE—OLE—feR— 18 |
PO RS TN LW

{ET-D4T—TEI—1

“omg TS I F0ME

fLoan o1%s)
14 30ndhINGD

EO/TI MENRLNOD

IZT—-0LE—TBE—15 "DWD 335
/3NN Al 3olas

{ pdnng sdew 0kEs
| il Il s
[ Y =TTy
_ . dAind LTI NMODD
=l giz-ter-cea-ie coed T3
TN v AL
L e annd
mt v GLfel
aq - WRR Srp-QLE—C05— 19 COe0 T35
k= s R L) e T T
m — — 4 i e
. M
Y e GOZ-CUZ-TES—19 me0 TS

SR Z—EE—
FoMd TS 3NN 300

\ gEI-nii—gns—ie Pomd T

TN e 02IKL

—_ Z\Z-0LZ—TE0—19 TOMO T5
TN LM AIHD

| <7

EIT-0E—TES—15 UamD T35

AN MM AW

807-04T—7ES—19 TOMD T35
T adlem e

N

967-0LE—TEG—|9 "OM0 WS
M1 T3S0 AL

_ F
! I N NI
3 \LBE—uiz-ra—ia owd T i {
12 ENNIOD, f i A FWN EENAI0S ANCILYD : / i—aez—tEI—i3 | < -
i { \ { S - =
/ % TR f I Y G L N | -
f / [ | i ) = / i
i | S— T 7 i
J / | J | ! /
WOl Ek A amsoa_f | | \ \ {
YR oA | | \ / \ | i /
| \ \ '\ Sdfind " \ - / i E-EEa- 18 SO :
\ \ \ Sdng ¥dlew J0PES [ [P sz—oez-cea-1a omd 13
| s | s FEAHAnGE g SN S50d) +ovol
bl SMCHS Lo an HEEH amuan a0 115w ANYL BELYM IS NN {AOREY NiSPE0d)

| AanEsand

|
HIMOHS Aon3edng- HEMOHS AONI0EING

810¢ J8aqWaAON

JuB|d JuBWIeal | JBJe A\ DIUSSIY
|enueyy soueuslURl % uoneladO

319v3 ODINOY

N



\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

1.3 CONTACT INFORMATION

The individuals responsible for the operation of the As water treatment plant for the Project are the
following:

Mill Superintendent 819-759-3555
Site Services Superintendent 819-759-3555
Site Services General Foreman 819-759-3555

10



\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

2 DESCRIPTION

2.1 ARSENIC WATER TREATMENT PLANT (AsWTP)

As presented herein, the global strategy is based on the following steps:

e Oxidation to oxidize the arsenic from As (lll) to As (V).

e pH adjustment.

e Coagulation using ferric sulfate in order to co-precipitate the As (V) as ferric-arsenate
precipitate.

e Flocculation to enhance the settling of the precipitate formed in the coagulation step.

e Clarification to separate the treated water from the precipitate. High-rate ballasted floc clarifiers
will be used for this step of the treatment process.

e Sludge thickening process to decrease storage requirements.

The design flow rate in summer is set at 1600 m3/h and 84 m3/h in winter.

2.1.1 Process summary for summer operation

The purpose of the AsSWTP (using Actiflo ACP-700R) is to remove Total Suspended Solids (TSS) and
As from the influent water pumped from the attenuation ponds. The equipment has an operational range
of 6,250 to 38,400 m3/d.

AsWTP is composed mainly of two treatment lines:

e One As Removal Reactors used for pH adjustment, As oxidation, As precipitation.

e Two Actiflo® treating the exit of the As Removal Reactor, with sludge recirculation.

e A sludge dewatering chain with two centrifuges (centrate is recirculating into the Actiflo®).
The AsWTP overflow is designed to meet the Type A Licence final effluent discharge criteria for TSS
concentrations and As. The final effluent is monitored for pH and turbidity, which are monitored

continuously. Flow rate is measured continuously.

The AsWTP general flow diagram is illustrated in Figure 3 and Figure 4 for summer operation. The
following sections describe the AsSWTP components.

11



cl

S Eeliy)

© L33HS
ZF O

£0 ._Ll(ur/

jeelLEETY

fR—

I

12
i

e

\%+ Fab—

LINN

/n; \,_

OLo

A
i_

+,i . N__J
\N,a,v _

|_.._.._.._.._.._.._..

Zlo—-11

CI0— 1IN

@
) =l

ERLYET:

e

1030B3Y |BAOWAY SY — d LMSY 4O 393ysmo|4 — ¢ ainbBig

£0L0 310N

w‘

NJdOOS “unLng Xv!

Z X
0091 XYAD
EETLT

e
H
0

“L0BO-SE

" 1 -+l WALSAS INANIFAEL 390075
” oed ALvelNTD
1
|
I -y -
| - |
N e |
! 315
+ - - T IIA v.ll “ - — e —— WILSAS ONISOO HILKIM LN
| | - | LoL=se sze LNYI
“ | “
810¢ J8quiaAON

319Vv3 OJINDYV

JuB|d JuBWIeal | JBJe A\ DIUSSIY
|enueyy soueuslURl % uoneladO

N



€l

OOV — dLMSY J0 }93ysmold —  ainbiy

[ TOED=0T Fy 3

¥I0—td

¥0Z0-00 1
£020—001

JDRSAGES

[ S —

-
b
L}
u
u
L}
u
[
1
]
]
n
]
L
L]
n
n
n
L]
]
]
L]
n
]
L]
1
]
i
]
]
]
1
n
]
1
L]
L)
n
1
1
1
L]
1
T
"
L]
1
]
]
[
[
]
[
[
]
[
n
1
n
n
n
n
]
1
n
]
n
L]
o

-

g .. .{
M l_l - . ._l||||
1= | L]
15 Yer ! ), 0
- Iz I I = S H
0o o3 AIFHO Tellsve i i :
13 i : 5 :
s 19 - - 1 .
S@m - e “M :
| | g
1 - .
“ :
|
]
_||._.|_ r e “
I 1 _||__.._.|_ ¢.._|I.__| “uu.LT.”_r '
[ lin ] - | Y H
! 13 1 A | 3 :
o 1= [E Tz £ H
& [E3 @ m = |y R H
= 1 - I R 5 "
£ e m - m - |_w [ ]
8 + g I ) L O “ :
= = 1
Y r ?
v TOTO-051 I ﬂ_.rL._ T L '
-
VOZ0—D5L = wE = | L N _
B R W . m
{ : "
¢ | tio—zar i = _ [
[+] = -
( i ¢ i
% & T
: |
— I m “ S
o L T lozo atons i
W : I
|||||| ol o _
=] A + "
i ] | ¥ |
1 H = Z0 { H
R ——— L 2020 VIS | |
i i i
| ———
“ m - LO¥L—GE
] ]
o
i [ eI
r
o ] ]
810z JaqwianoN

JuB|d JuBWIeal | IBJe AN DIUSSIY
|enuej soueuslUR % UoneladO




\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

2.1.2 Process description

2.1.2.1 Arsenic Oxidation

Arsenic present in water can be found under two main speciations: As Il (trivalent) and As V
(pentavalent). Depending on the redox potential of water in the attenuation pond, As Ill could be
oxidized into As V. Before entering the As Removal Reactor, a KMnO4 (potassium permanganate)
solution will need to be added to ensure oxidizing the trivalent As to a pentavalent form.

2.1.2.2 pH Adjustment

To precipitate As, ferric sulfate has to be added. However, this reagent acidifies water. If inlet water
does not have enough alkalinity, caustic soda has to be added to prevent pH decrease in the As
Removal Reactor. A pH of 7 is targeted for As uptake.

2.1.2.3 Arsenic Co-precipitation

The influent will be sent to the As Removal Reactor (RX75-3 from Veolia). In this reactor, the influent
will be mixed with ferric sulfate (Fe2 (SO4)3) and recycled sludge to produce a slurry. The ferric sulfate
forms a floc of ferric hydroxide (Fe (OH)s) which acts both as a bridge to tie colloidal particles together
and as an active surface which forms surface complexes with many metals, including As. The ferric
sulfate will also lower the pH in the vicinity of 7.0 where the surface complexation is optimal for As V.

A part of the sludge collected in Actiflo® is recycled in the As Removal Reactor to allow a longer contact
time between As and iron (Fe) hydroxide sludge (ratio of sludge recycling 4:1).

2.1.2.4 TSS Removal

The slurry from the As Removal Reactor will flow to two Actiflo® units (ACP-700R).The proposed
Actiflo® is designed to remove suspended solids and TSS from the raw. To allow a good clarification
(settling rate of 60 m/h), the maximum flow for each Actiflo® should be 800 m3/h to respect the targeted
settling rate (60 m/h).

Actiflo® are sand-ballasted settling units with a high-rate coagulation/flocculation/sedimentation
process that utilizes microsand as a seed for floc formation. The microsand provides a surface area
that enhances flocculation and acts as a ballast or weight. The resulting floc settles very fast, allowing
for compact clarifier designs with high overflow rates and short retention times. The use of microsand
also allows the unit to perform well under dramatically changing flow rates without impacting final
effluent quality.

14



\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

SLUDGE

HYDROCYCLOME

BALLASTED FLOCS
TO HYDROCYCLOME

FOLYMER

MICRO-SAND

CLARIFIED
WATER I

1
O R O O S OO e 0 O o 0

-

INJECTION
COAGLILATION MATURATION
FLATE SETTLER
WITH SCRAFER

Figure 5 — Actiflo® Process

The slurry flows to the first tank section, the coagulation chamber, where the reaction is optimized. The
coagulated water then overflows to a second tank section called the injection tank. There, the
microsand and flocculent aid polymer are added. The microsand provides a large contact area for floc
attachment and acts as ballast, thereby accelerating the settling of the flocs. The flocculent aid polymer
binds the destabilized suspended solids to the microsand particles by forming polymer bridges. From
the injection tank, the water underflows to a third tank section called the maturation tank. In this section,
the microsand and sludge flocs agglomerate and grow into high-density flocs known as microsand
ballasted flocs.

From the maturation zone, the water overflows to the settling section of the tank. In the settling zone,
the microsand ballasted flocs settle quickly to the bottom of the unit. In the settling zone, the settling
efficiency is further increased by the use of the lamella tubes. The clarified water exits the system via
a series of collection troughs or wires. The clarified water is monitored for turbidity.

The sand-sludge mixture settles to the bottom of the clarifier. Scrapers force the sludge collected at the
bottom of the clarifier into a centre cone from which it is continuously withdrawn and pumped to a
hydrocyclone where the sludge and microsand are separated by centrifugal force. After separation, the
higher density microsand is discharged from the bottom of the hydrocyclone and reinjected into the
process for reuse. The lighter density sludge is discharged from the top of the hydrocyclone and
directed to the sludge storage tank and recirculated into the As Removal Reactor or to the sludge
management facilities.

Also, to maintain a good extraction of sludge and good sand recirculation, the recirculation pumps that
are existing on both Actiflo® need to be upgraded. Indeed, the two pumps installed on each Actiflo®
each have a pumping capacity of 34 m3/h which does not address recirculation requirements. To
address the pumping needs, pumping rate for the extraction pumps needs are 70 m3/h each. This also
means that the recirculation line and Hydrocyclone were changed (U10-gMAX-3037, Krebs).

15



\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

The excess of sludge is then sent to the centrifuges (expected solid content at 3%).

2.1.3 Process summary for winter operation

During the winter months, the flow rate of the water to treat is significantly lower than in the summer
months. These conditions require adjustments to the Actiflo® unit which is converted for the winter in
a standard lamellar decanter also called Multiflo®. When in this mode, the system operates without
microsand and without microsand recirculation.

To modify the Actiflo® unit into the Multiflo® mode, microsand needs to be purged from the system.
This is done by a sludge extraction pump that is added to the system. Sludge treatment remains the
same but centrifuge will operate less often than in the summer months. The sludge tank was designed
to accept one day of water treatment at 84 m3 h with a maximum concentration of 1000 ppm TSS
(winter conditions, worse case TSS). Since the chemical dosage requirement is less (due to 10-15
times less flow to treat in the winter), different sets of skid/dosing pumps per chemical will be used to
improve system robustness.

2.1.4 Sludge Management Strategy

The last step of the AsSWTP system is the sludge dewatering, which aims to reduce sludge volume and
produce a solid cake. The sludge from the Actiflo® is sent to a holding tank. As presented previously,
arecirculation pump is added to recycle a portion of the sludge in the As Removal Reactor. The recycled
sludge increases the reagent efficiency and promotes solid growth and thickens the sludge therefore
avoiding the need to add a thickener equipment before the dewatering stage. The remaining sludge is
pumped to a sludge storage tank which will feed the centrifuges inlet as shown on Figure 6.

The sludge from the sludge storage tank is pumped in two (2) centrifuges (Andritz D4L) in parallel,
capable of producing a cake of about 25 + 5% solid content. The sludge dryness is dependent on the
dewatering method, TSS content in the influent, flow rate and nature of the solid particles. In addition
to the solids included in raw water that enters the AsWTP, the sludge will contain adsorbed As and
ferric hydroxides from the coagulant addition.

The centrifuge is fed continuously with constant solid content slurry. A cationic polymer is injected in
the feed pipe to increase the cake dryness. The separation between liquid and solid is achieved using
centrifugal forces 500 to 3000 times the force of gravity. Centrate contains cationic polymer and can be
recycled upstream of the water treatment plant. The centrifuge is automatic such that minor manual
operation is required.

The cake produced by the centrifuges will go into a container trailer, while the centrifuge filtrate is
returned to the As Removal Reactor.

The volume of sludge will be 2—4 m3/h approximately (depending on the TSS concentration which can
vary from 250 to 500 ppm).

The cakes will be disposed at the WRSF.

16



A

yue] abpn|s dLMSY — 9 ainbi4

3 mc_.r.pm,mv B T a1 togar (b t
S ELE D - — - W5zl
LAl 390715 b o

g 1\Hs|
FNPENED - —— L= —
LAyl 390ME

T s wouvsapns
e imeddns | HT L
m'
i
ERGINY o = e e 1 o 2 1
— | LW 1050 LINA 1
/F050Y, ! — e
Can YT | %
s AL/ ==l

/Ff
100-Z10-5L
-

= -

| — e B |%LH_ TTo—Cl L.
o L ) e I T
E - i b o lw\( H il
P - e —T— w8 !
/ ; - L L .| n I
| \ -.=in 5 B 200 10-cL zoa- 1105 = -
¢ 4 - 1| o =) il T
Y| EL0—GHSL 2 T T =
¢ a0 f=Zl0-5lm B T Y (s
L| zLo—SHsL lm i q | f — TiEl D I S e
b LIO—SHSL | | _||||_v||||_ﬂ_|||| I . .wl = 1
§ M “ = — 3 - I TRa-08 0 [ = m 10G0-0g1 i _|T|v "~ vee Ao [BUnE
_ c—Fan
i L tes—esr | ; (v} (B0 frasdy [ DAY [} _ e e ncpsrmrnr
o i 1 Sa/ m, w, Ca/la) 1 ) 7
H w & - Y oo
H b i & o
: = = T
_ \{iHs] : : HHS 1
H @ o © 133Hs
_ =~} - et T TR e T
1 e _— e (sl NOILZweld 320MS
i -
" H Z 133us
[ S O U S o - o T b b S

I &R R & & B B

8102 JoquianoN 19V OJINDV

1ue|d JusWieal | JBJeAA 2IUsSIyY
[enuely souBuULBlUIR|A ¥ uoneladQ N



8l

abnyyuan — 2 aunbi4

¥E90
_ dan,
+ s
£ i e
2 - 1
Ik _
1
||||||||||||||||| - o5 o | wop =d
S | (Eeo-aytany bizdss & o/pugl =0
L LT 33de. TR | 1 _V\\;t t T WHHELATIS] L —————
............ URLEY . sl Serany, 8 [ ——
ool ol “ T e0iz-08 sdiww SIS
g PR — ~<|§_wv
S T H
=] He N/
5 EN
k 1= . IR (T
- A, T —gnco-06 L TEN00 TS
mhm@v
i
Vol B T Yy \dL/
= \ anas i*
8
FELSAS SHISDO HERAT0d 2
N0
[ =1
=
- l_ﬂ_w. T0-3d
|
T I
. |
T |
| o | -
_III._.IIIII||||d_|I_
I - 4 -
-5k e £l 0§ sd or =d
e L2 /.__u%w_ Bisdss @ u/cwal =0
g T - L-id
. 5 ¥3uy WaAlein J03S
_I_H_ - 0% FOLE-DE T e B
= Gyl YE1a0y,
| SW = 7
I = Sl /
8
HaL A HsX - X
- _ ! el J ERi
el TNE00 oeeils
oge o LoErE 39015
TN
5
\dl/
Vi ot s Ji
HL ClY# 30135 e
(B3 pwaceE e Looe-og a
TR

810¢ 1°qUIBA0ON

1ue|d JusWieal | JBJeAA 2IUsSIyY
[enuely souBuULBlUIR|A ¥ uoneladQ

319V3 OJINDV

N



\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

2.1.5 Service Water System

The service water system consists of two (2) multimedia filters, two (2) heaters, one (1) filtered water
tank and two (2) service water pumps. Service water is used in the preparation of dry chemicals and
for polymer makeup systems. Coagulant and polymer require filtered heated water. Treated water from
the AsSWTP is used to produce service water.

2.1.6 Reagents

The main chemicals used in the AsSWTP are presented below:
e KMnO4

The potassium permanganate will oxidize the trivalent As (As Ill) to produce pentavalent As (As V) that
is easier to precipitate and separate from water. The selected oxidant to oxide As is Hydrex 9571, it will
delivered in a small bag of 25 kg (dosage 1 mg/L). The dosage is performed using a mechanical
diaphragm metering pump.

e Coagulant

The selected coagulant is Hydrex 6266, a ferric sulfate coagulant. It will be received in bulk bags. The
dosage will be performed using a mechanical diaphragm metering pump. Sulfuric acid is required for
the solution preparation. The dosage of coagulant would be 30 mg/L.

e Sodium Hydroxide

The coagulant consumes alkalinity from the water. In the event that the water doesn’t contain enough
alkalinity, an alkali source, such as sodium hydroxide, is added. The sodium hydroxide will be received
in 25 kg bags. The expected dosage is 10-15 mgl/I.

e Polymer

The use of a flocculation agent is essential for a metal removal process. Polymer enables the
attachment of the floc onto the microsand and as such is required in order to obtain good process
performance. The polymer will be Hydrex 6105 at a dosage rate of 1 mg/L. It is a solid, anionic polymer
used to enhance flocculation and will be received in 25 kg bags. One existing Hydra-Pol automatic
preparation system will be supplied to prepare a 0.2 % solution. The water used for the polymer
preparation need to be filtered water at 10-20 °C. The automatic polymer preparation/dilution system
is an automatically controlled batching unit capable of preparing polymers. The system utilizes
sequential batching from a high shear first stage wetting system into a mix tank with a low shear mixer.

A second automatic polymer preparation system is required for the sludge dewatering step. The
polymer type (cationic type Hydrex 3613/6324) dosage will be approximately 8 g/kg TSS.

e Microsand
The presence of microsand allows:

0 Anincrease in the probability of encounters between particles;

19



\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

0 An increase in the exchange surface and consequently in the adsorption capacity
compared to conventional flocculation;

o The formation of solid and dense ballasted flocs which will resist an energetic stirring
followed by rapid settling.

These properties lead to very short residence times for flocculation as well as settling thus entailing
great process. The microsand is recycled in the process but about 1 g/m?® of raw water need to be
added, depending on initial turbidity. ActisandTM, the microsand, will be supplied in 25 kg bags and will
be added manually to the Actiflo® as required, approximately once or twice a week.

Every spring, to switch from Multiflo to Actiflo®, 5000 kg of actisand will need to be added.
e Sulphuric Acid

Sulphuric acid is used for ferric sulfate preparation. Sulphuric acid is a commodity and will be received
in bulk containers of 1 m3 at 93 % concentration. Sulfuric acid has a freezing point of -30 °C. It is a
hazardous product (class 8-corrosive) and needs to be handled accordingly. The product can be used
as is and the dosage is done in using mechanical diaphragm metering pumps (7 mg/l approximately).

The MSDS sheets are provided at Appendix A.

2.1.7 Controls

In the summer months (July to September), the AsWTP will treat a higher volume of water resulting
from the snow and ice melts. The raw water pumping station is designed to provide a total flow rate of
up to 1600 m?/h with diesel pump. In the winter months (October to June), the AsWTP will treat a much
lower flow coming primarily from pit seepages. The pumping station is designed to provide a maximum
flow of 105 m3/h with electrical pump. Both winter and summer pumps are working on an ON/OFF mode
that allows the flow to be constant during ON mode.

The raw water TSS analyzer (turbidity sensor) is used to monitor the water quality. An alarm is triggered
when a high-high turbidity is reached. The high-high turbidity alarm value is a setting that will be
determined during the commissioning phase and will depend on the quality of the water to be treated.

TSS concentration (turbidity) and pH values in the effluent are monitored continuously with in-line
instrumentation. If effluent concentrations reach a set point indicating that final effluent discharge
criteria may be exceeded, an alarm is sent to the Operator, who will manage the system to meet effluent
criteria. A second alarm is sent to the Operator if effluent concentrations reach a second set point that
[...]
O SO TR
#J e _
- Al R
- = - ’ s e — ] _ o @ iy
= - ooms lﬁ. :...Mﬂr_ 1 1 __\_H: in.«.ﬂé.l”
T ! i e v
> ll!u_.nil...l.ié = Iql AN | 1s:d = b _ o A
) e trees =] jr—eet OISR — —— —
SISO THINLIE / IANEL K SHESIG _H.Mn__ | | YT JeniETe @ WM e
— S AT e RS | | -, T _
E—rprernen Y e | OB & TRTITT
[ | | fl |
__ IR wx
A
e Y |
—ral!

||. § L
....|T||r.i._[!.mﬁulr;

e e e




O~ 10Z~G0Z~F60~ 19  on mamn |



...Hﬂm.mu. T «_2-G2-669-19€ L1300 ~561-0

T










VT HLOWAVIN

(1 3L0N) ¥3SNAHI0

TTT
[ o h

i

(1 3L0N) ¥3SNHI0

 smaures 3smn / yonam 10 swse | T e
— RIS R S e e et
| e et 5 0 3 v 1 —

(b 310N} ¥3snd0

FrrrrrrrTTT
———
1IE0S 0 X SE0d 01

(1 310N) HOWVAISSIO ASMIN3
| E—

!1

E

J

i
{
|
|

B
_ TOZ-SOZ-GE0-10 ﬁ_



\ Operation & Maintenance Manual
Arsenic Water Treatment Plant

AGNICO EAGLE November 2018

Appendix C: Veolia Operation and Maintenance Manual




PACKAGE NUMBER: 6115-5-265-001
PURCHASE ORDER NUMBER: 0C-671670

Prepared by:

Veolia Water Technologies Canada Inc.
4105, Sartelon

Montreal, Quebec, Canada

H4S 2B3

Tel.: 514-334-7230

Revision: 1
Date: August 2018

AGNICO EAGLE MINES
AMARUQ WTP, NUNAVUT
VEOLIA Project 5000 218 009

() veou

Operation and Maintenance Manual
Volume 1

VEOLIA DOCUMENT NO: 5000218009_OMM_0001_GEN_VWT



ISP I BILAINAL



1 INTRODUCTION

TABLE OF CONTENTS

Operation & Maintenance Manual
Amaruq WTP, Nunavut

11

2 SAFETY

2.1
2.2

3 DRAWINGS

3.1
3.2
3.3
3.4
3.5
3.6

4 DETAILED TECHNICAL DOCUMENTATION

GENERAL DESCRIPTION

GENERAL RECOMMENDATIONS
SAFETY DATA SHEETS

PROCESS FLOW DIAGRAM

PROCESS AND INSTRUMENTATION DIAGRAM
HYDRAULIC PROFILE DRAWING

GENERAL ARRANGEMENT DRAWING

FIELD INSTALLATION DRAWING

GENERAL ARRANGEMENT LAYOUT

4.1

4.2
4.3

EQUIPMENT LISTS
4.1.1 Valve List

4.1.2 Instrumentation List
41.3 Detailed List
PRODUCT DATA SHEETS

SHOP DRAWINGS

43.1 Precipitation Reactor — RX75-3

4.3.2 Sludge Tank — RX75-2

4.3.3 Centrifuge

43.4 Sulfuric Acid Dosing Skid

4.3.5 Polymer Preparation System — Hydra-Pol 3500
4.3.6 KMnO, Preparation System — Hydra-Pol 500
4.3.7 KMnOQO, Dosing Skid

Agnico Eagle Mines Page 1 of 2
Amarug WTP, Nunavut
Veolia Project: 5000 218 009

VOLUME 1

VOLUME 1

VOLUME 1

VOLUME 1



4.4
4.5

TABLE OF CONTENTS

Operation & Maintenance Manual
Amaruq WTP, Nunavut

4.3.8 Coagulant Dosing Skid

4.3.9 Cationic Polymer Dosing Skid

4.3.10 Anionic Polymer Dosing Skid

4.3.11 Actiflo Recirculation Line Modification
4.3.12 Raw Water

4.3.13 Sludge Tanks

COMMISSIONING REPORT

LIST OF SUPPLIERS

5 ELECTRICITY AND CONTROL .....oouiiiiiiiiiiiiiiiiiiiiie e VOLUME 1

5.1
5.2
53
5.4
5.5

FUNCTIONAL DESCRIPTION
WIRING DIAGRAMS
CONTROL ARCHITECTURE
INPUT AND OUTPUT LIST
MOTOR LIST

6 OPERATION AND MAINTENANCE .......cooottiiiiiiiiiniieecenniiinii e VOLUME 1

6.1
6.2
6.3
6.4
6.5

ACTIFLO

HYDRA-POL POLYMER PREPARATION SYSTEM
SULFURIC ACID DOSING SKID

COAGULANT AND KMnO4 DOSING SKID
POLYMER DOSING SKID

7 MANUFACTURER MAINTENANCE MANUAL .......coooiiiiiiiiceee e VOLUME 2

7.1
7.2

MANUFACTURER LIST
MANUFACTURER INSTALLATION, OPERATION AND MAINTENANCE MANUAL

Agnico Eagle Mines Page 2 of 2
Amarug WTP, Nunavut
Veolia Project: 5000 218 009



@ veoua

The system was manufactured in Canada by:

Veolia Water Technologies Canada

4105, Sartelon
Saint-Laurent, Qc.
Canada H4S 2B3
Phone: 514-334-7230
Fax: 514-334-5070

For technical support or service needs, for spare parts or to get assistance during your warranty period,
you may contact us at the following number during regular business hours or write us at:

Veolia Water Technologies Canada — After Sales Support
1-844-SER-VWT9 | 1-844-737-8989 | vwiservicecanada@veolia.com

Our business hours are from:
Monday to Friday
8:30am to 5pm (EST)

Have the following information on hand for each request or call:

Project Name:
VWTC Reference Number:

WATER TECHNOLOGIES

Veolia Water Technologies Canada Inc.



ISP I BILAINAL



@ veoua

OPERATION AND MAINTENANCE MANUAL
AMARUQ WTP — NUNAVUT
VEOLIA PROJECT: 5000 218 009

OPERATION AND MAINTENANCE MANUAL

VOLUME 1

WATER TECHNOLOGIES

Veolia Water Technologies Canada Inc.



ISP I BILAINAL



@ veoua

OPERATION AND MAINTENANCE MANUAL
AMARUQ WTP — NUNAVUT
VEOLIA PROJECT: 5000 218 009

1-INTRODUCTION

1.1 - GENERAL DESCRIPTION

WATER TECHNOLOGIES

Veolia Water Technologies Canada Inc.



ISP I BILAINAL



GENERAL DESCRIPTION

AEM is currently developing the Amaruq Mine in Nunavut Canada as an open pit mine. With this

new mine development AEM currently has a requirement to treat for TSS and Arsenic (As)

concentration which is also expected to rise up. Therefore, an As and TSS treatment system is

required before discharging the surface water to the environment.

The proposed treatment system includes:

A new metal precipitation reactor. The purpose of this step is to precipitate the
arsenic. The influent is sent to the Arsenic Removal Reactor. In this reactor, the influent
water is mixed with ferric sulfate (Fe2(S04)3). The ferric sulfate forms a floc of ferric
hydroxide (Fe(OH)3) which acts both as a bridge to tie colloidal particles together and
as an active surface which forms surface complexes with many metals, such as arsenic.
The ferric sulfate also lowers the pH in the vicinity of 7.0 where the surface
complexation is optimal for arsenate. In summer operation (ACTIFLO mode), some
sludge from the sludge splitter box that collects the sludge from the ACTIFLO’s is
recycled to the metal precipitation reactor. This sludge recirculation makes it possible
to increase the efficiency of the reactor and thereby reduce its size and especially
prevent from having to use two units during the operation in ACTIFLO mode (high flow
rate).

Two ACTIFLO’s (reused from the Meadowbank site). The water from the Metal
Precipitation Reactor flows to the existing ACTIFLO’s. The ACTIFLO is designed to
remove suspended solids from the raw water. Sand-ballasted settling is a high-rate
coagulation/flocculation/sedimentation process that utilizes microsand as a seed for
floc formation. The microsand provides a surface area that enhances flocculation and
acts as a ballast or weight. The resulting floc settles very fast, allowing for compact
clarifier designs with high overflow rates and short detention times. The use of
microsand also permits the unit to perform well under dramatically changing flow rates
without impacting final effluent quality. The water flows to the first basin, the
coagulation chamber where the reaction is optimized. The coagulated water then
overflows to a second tank section called the injection tank. There, the microsand and
flocculant aid polymer are added. The microsand provides a large contact area for floc
attachment and acts as a ballast, thereby accelerating the settling of the flocs. The
flocculant aid polymer binds the destabilized suspended solids to the microsand
particles by forming polymer bridges. From the injection tank, the water underflows to
a third tank section called the maturation tank. In this section, the microsand and
sludge flocs agglomerate and grow into high-density flocs known as microsand
ballasted flocs. From the maturation zone, the water overflows to the settling section of
the tank. In the settling zone, the microsand ballasted flocs settle quickly to the bottom

Page 1 of 4



of the unit. In the settling zone, the efficiency of settling is further increased by the use
of the lamella tubes. The clarified water exits the system via a series of collection
troughs or weirs. The clarified water is monitored for turbidity and is discharged by
gravity to the clarified pump station. The sand-sludge mixture settles to the bottom of
the clarifier. Scrapers force the sludge collected at the bottom of the clarifier into a
centre cone from which it is continuously withdrawn and pumped to hydrocyclones
where the sludge and microsand are separated by centrifugal force. After separation,
the higher density microsand is discharged from the bottom of the hydrocyclone and
reinjected into the process for reuse. The lighter density sludge is discharged from the
top of the hydrocyclone and directed to the sludge management facilities. Also, to
maintain a good extraction of sludge and good sand recirculation, the recirculation
pumps on both existing ACTIFLO® units have been upgraded. The two 34 m3/h each
pumps installed on each ACTIFLO® from the Meadowbank project have been replaced
by two new 70 m3/h extraction pumps. This means that the recirculation line and
hydrocyclones also had to be replaced.

A new sludge dewatering system. The dewatering step aims to reduce sludge volume
and produce a solid cake. In summer operation, the sludge from the two Actiflo’s is sent
to a sludge splitter box (existing tank reused). The sludge overflow of the splitter box
flows back to the Metal Precipitation Reactor. The recycled sludge increases the
reagent efficiency and promotes solid growth. It also helps to optimise the contact time
between ferric hydroxide and arsenic to improve adsorption (this physical process is
taking about an hour). It also thickens the sludge, so no thickener equipment is
required before the dewatering stage. The remaining sludge is pumped to a storage
double tank which is used as a feed tank to the centrifuges. In winter operation, the
sludge from the Actiflo’s (used as Multiflo’s) is pumped directly to the storage double
tank without going through the sludge splitter box and without being recirculated to
the metal precipitation reactor. Then, both for summer and winter operation, the
sludge from the storage double tank tank is pumped into two centrifuges capable of
producing a cake of about 20+5 % dryness. The sludge dryness is dependent on the
dewatering method, TSS content in the influent, flow rate and nature of the solid
particles. In addition to the solids included in raw water, the sludge will contain
adsorbed arsenic as well as ferric hydroxides from the coagulant addition. The lower
the hydroxide fraction, the greater the dry solid content is achieved in the cake. The
final cake dryness must be defined by carrying laboratory tests. The centrifuges are fed
continuously with constant solid content slurry. A cationic polymer is injected in the
feed pipe to increase the cake dryness. The separation between liquid and solid is
achieved using centrifugal forces 500 to 3000 times the force of gravity. The thickened
sludge produced by each centrifuge is carried away to a container for disposal through
a screw conveyor. Centrate from the centrifuges and from the screw conveyors flows
by gravity to sump pump pits. Centrate contains cationic polymer and can be recycled
back upstream of the water treatment plant, in the metal precipitation reactor.

Page 2 of 4



A new potassium permanganate (KMnO,) preparation and dosing system. KMnOQ, is
used to oxidize the arsenic trivalent to produce arsenic pentavalent that is much easier
to precipitate and separate from water. The selected oxidant to oxide As is
Hydrex 9571. It is delivered dry in bags of 25 kg. The solution preparation is be made
using a new manual make-up system. The dosage is performed using a new dosing skid
equipped with mechanical diaphragm metering pumps. The KMnO, dosing point is
located upstream from the precipitation reactor.

A coagulant dosing system. The selected coagulant is Hydrex 6266, a ferric sulfate
coagulant. It will be received in bulk bags. The existing coagulant preparation system
from the Meadowbank site is reused. For summer operation, the dosage is performed
using a new dosing skid equipped with mechanical diaphragm metering pumps. For
winter operation, the existing dosing system with progressive cavity pumps from the
Meadowbank site is reused. The coagulant dosing point is located in the metal
precipitation reactor.

A sulphuric acid dosing system. Sulphuric acid is used for ferric sulfate preparation
(coagulant). Sulphuric acid is a commodity and will be received in bulk containers of
1 m3 at 93 % concentration. The product can be used as is and the dosage will be
performed using a new dosing skid equipped with mechanical diaphragm metering
pumps. The sulphuric acid dosing point is located in the maturation tank of the
coagulant preparation system.

A caustic soda (NaOH) preparation and dosing system. The coagulant consumes
alkalinity from the water. In the event that the water doesn’t contain enough alkalinity,
an alkali source, such as sodium hydroxide, will need to be added. The sodium
hydroxide will be received dry in 25 kg bags. The existing preparation and dosing
systems from the Meadowbank site are reused. The NaOH dosing point is located
upstream from the precipitation reactor.

An anionic polymer preparation and dosing system. The use of a flocculation agent is
essential for a metal removal process. Polymer enables the attachment of the floc onto
the microsand and as such is required in order to obtain good process performance.
The polymer will be Hydrex 6105 or equivalent. It is a solid anionic polymer used to
enhance flocculation and will be received in 25 kg bags. The existing Hydra-Pol
automatic preparation system from the Meadowbank site is reused to prepare a 0.25 %
solution. The automatic polymer preparation/dilution system is an automatically
controlled batching unit capable of preparing polymers. For winter operation, the
anionic polymer dosing system from the Meadowbank site is reused. For summer
operation, a new dosing system with 3 dosing skids is used. The existing polymer
preparation from the Meadowbank site is also reused for summer operation. The
anionic polymer liquid solution injection points are located in the injection and
maturation tanks of the two ACTIFLO’s.

Page 3 of 4



A cationic polymer preparation and dosing system. Cationic polymer is required for
the sludge dewatering step. A new Hydra-Pol automatic preparation system is used to
prepare a 0.3-0.5 % solution. The water used for the polymer preparation needs to be
filtered water with temperature between 10- 20 °C. The automatic polymer
preparation/dilution system is an automatically controlled batching unit capable of
preparing polymers. A new dosing system with 3 dosing skids is used. The cationic
polymer liquid solution injection points are located upstream from the two centrifuges.

Page 4 of 4



@ veoua

OPERATION AND MAINTENANCE MANUAL
AMARUQ WTP — NUNAVUT
VEOLIA PROJECT: 5000 218 009

2 — SAFETY

2.1 - GENERAL RECOMMENDATIONS

WATER TECHNOLOGIES

Veolia Water Technologies Canada Inc.



ISP I BILAINAL



@ veoua

SAFETY REFERENCE MANUAL

SAFETY
VEOLIA WATER TECHNOLOGIES CANADA INC.

Document: SS-MAN 007AV (IOM).docx Page 1 of 14
Veolia Water Technologies Canada Inc. WATER TECHNOLOGIES SS-MAN 007AV (2018-05-25)



@ veoua

SAFETY REFERENCE MANUAL

INDEX
T GENERA L 3
2 OPERATION AND MAINTENANCE MANUEL ...t 3
3 PLANT SAFETY PROCEDURES........oottiitiiiiiiiiiiii e e e 3
4 UTILITY HAZARDS ... ..ottt ass s sssssansssnnnnes 4
B B (=Y 1o o OSSR PTSSRSRSON 4
A 1= o iy (o= | IR 5
4.3 High Pressure WaLEH .........c.cov oottt ettt ettt ettt eae e 6
e = T 0 | USRS 6
5 EQUIPMENT HAZARDS ... .ottt e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaeenns 6
5.1 Rotating parts, hazardous areas and confined SPACES ...........c.uveiiiiiiiiiiiiiiii e, 6
5.2 Operation and MaiNtENANCE ...........oooiiiiiiiiieeeeeeee ettt asnnnnnnnnnnnnes 7
6 CHEMICAL HAZARDS . ... ettt e e e e e e e e e e e e e e e e e e e e e anaas 8
G I O o 1= Ty [Tz T B =T o LR 8
6.2 Fire @and EXPIOSION ... ..o ittt e e et a e eaeaeeaeae 9
8.3 TOXIC EXPOSUIE.....ueeii i ettt ettt e e e e ettt e e e e e e e e e et e e e e e e e eeesabaaaaaaaaaeaennes 9
7 SAMPLING AND LINE UNBLOCKING PROCEDURES..........uuiiiiieieeee e 10
7.1 SamPling PrOCEAUIES ........oviiiiii e e e e e e e e e e e e e e e e e aaaeeenees 10
7.2 UnbIOCKING PrOCEAUIES .....ovviiiii et e e e e e e e e e e e et e e e e aeaeenees 11
Y e = N 1 12

Document: SS-MAN 007AV (IOM).docx Page 2 of 14
Veolia Water Technologies Canada Inc. WATER TECHNOLOGIES SS-MAN 007AV (2018-08-09)



) veoua

SAFETY REFERENCE MANUAL

SAFETY

1 GENERAL

It should be recognized that potential hazards exist in any processing system. By
including this section in the operating manual, Veolia Water Technologies Canada Inc. is
in no way attempting to override the plant safety rules laid out to the employees by their
employer. However, because of our concern for good, efficient operation of the
equipment furnished, we recognize our obligation to point out certain hazards. We also
recognize that this section cannot cover every possible hazard; rather, it merely points
out some of the most common and important ones.

In each plant, the hazards vary slightly because of the particular chemical or material
that is being processed. However, there are some safety recommendations that apply to
all operations. These hazards can be broken down into three general areas, namely
utility hazards (compressed air, electrical, etc.), equipment hazards, and chemical
hazards. These three areas will be covered separately in the following sections.

One of the most important ways to avoid hazards is to have a good understanding of the
process. Familiarity with the system and good common sense will enable operators to
run the system smoothly and safely.

WHMIS Safety Data Sheets (SDS) should be available for each chemical product.

2 OPERATION AND MAINTENANCE MANUAL

]

It is important that the operator has understood the instructions of use, security and
maintenance before using the Veolia Water Technologies Canada Inc. system. The
manufacturer can not be held responsible for use or improper maintenance resulting
from a breach or non-compliance with instructions. The Operation and Maintenance
manual contents must be kept permanently close to Veolia Water Technologies Canada
Inc. system in a safe place.

3 PLANT SAFETY PROCEDURES

As stated earlier, the safety rules and guidelines issued to the employees are the
primary precautions that are necessary for the prevention of accidents. The employee
should be very familiar with these rules. The safety pictograms used in the plant are to
be respected at all times.

Operators should always wear the safety equipment that is provided or required by their
management. Such items as hard hats, safety shoes, safety glasses, gloves, breathing
protection, protective clothing, protection harness and hearing protection are very basic
and go a long way in preventing accidents.

Document: SS-MAN 007AV (IOM).docx Page 3 of 14
Veolia Water Technologies Canada Inc. WATER TECHNOLOGIES SS-MAN 007AV (2018-08-09)



@ veoua

SAFETY REFERENCE MANUAL

:
£\
/A

Operators should be aware of the location of fire extinguishers, eye wash stations, safety
showers, self-contained breathing apparatus, first aid stations, and other safety
equipment furnished for the plant.

Good housekeeping will also eliminate safety hazards such as tripping or slipping. When
spills happen, the floor should be washed as soon as possible. When construction or
maintenance is finished, removing debris also eliminates a hazard. Proper
housekeeping is a good indication of safety attitude in general.

Management provided training can always help in making employees more safety
conscious. In these seminars, potential hazards can be pointed out. Veolia Water
Technologies Canada Inc. will be glad to assist these efforts by furnishing details on its
equipment relating to safety as well as on its operation.

Investigation of an accident to determine its cause will help to prevent the same accident
from occurring again and will aid in finding a way of correcting or eliminating the hazard.

Remember, safety rules provided by your employer are designed to protect you and
should be strictly adhered to. However, as an operator, safety is your responsibility and
you should voice any concerns you have and follow through until corrective action is
taken.

4 UTILITY HAZARDS

4.1

Utility hazards that may exist in the plant may include high-pressure/high-temperature